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45 No.: ZKS180800113

HC T
FE 5 R Chinese 3.7V, 350mAh, 1.295Wh
Sample name L Li-ion Battery
English 3.7V, 350mAh, 1.295Wh
AR
=Y 502527M
Model
B BO1#~B18#
Sample No. CO1#~C25#
TR YT & AERHL A R A F]
Consignor Shenzhen Jinhui Chuangyuan Technology Co., Ltd
Hiu TRYINTH 5 22 X ik — Rl 44X = Bl i 2% #% 30 5 B #: 316 316, Building B, No. 30,
Address Sanwei Aviation Road, Sanwei Community, Hangcheng Street, Bao 'an District, Shenzhen
138 P RINTH 4 = BNERH A R A F
Manufacturer ShenzZhen Jinhui Chuangyuan Technology Co., Ltd
Huht TRYINTH = 22 X ik i = el 44X = [l i 25 #% 30 5 B #: 316 316, Building B, No. 30,
Address Sanwei Aviation Road, Sanwei Community, Hangcheng Street, Bao 'an District, Shenzhen
YL X DA I 4 = BIERH A R A 7
Factory Shenzhen Jinhui Chuangyuan Technology Co., Ltd
Huht TRYINTH = 22 X ik i = el 44X = [l i 25 #% 30 5 B #: 316 316, Building B, No. 30,
Address Sanwei Aviation Road, Sanwei Community, Hangcheng Street, Bao 'an District, Shenzhen
—— WA OCT falb SOE R T SR AIbR T )
i ot gy ST/SG/AC.10/11/Rev.6, 38.3
HIH E b

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FEh AN AR i, RS) 30.0%24.7%4.8mm
Appearance Prismatic battery, size 30.0*24.7*4.8mm
i 4 M Z H
b B E 3 2018-07-18 eleaatd 2018-07-18 ~ 2018-08-13
Accepted date Test date

e RER . ARG . IRBD. P, AMEEERE. PR RLEEFEER. GRMECE

AT H . . . N o
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge.
W, ZFEMATEEE E (O T E R T is i @ W S8 AR E T )
ST/SGI/AC.10/11/Rev.6, 38.3 brifEE R,
M L8 The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3
%% H M (Issue date): 2018-08-15
7 & Hidy
4] 3°‘$¥ W g 3% et %
Compiler: . Checker: Approver:
Jokf G Bruce Lo z;Lw/kj/

PRI h B T B A AT B2
Shenzhen ZRLK Testing Technology Co., Ltd.

H2u, L1270
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45 No.: ZKS180800113

o FE LR B bR AE 25 S - \ =
| o s | SRERRIGRERIS g AL &iE
No. Name of test num%er of standard Test result Test conclusion | Remarks
BAE TR Ry di s seim
1 TR A FRAETM) UN Manual of Tests and Criteria | W% 1 Ek /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 ikl T.1 Test | See Appendix 1 Passed
T.1
BAE TR Ry Ei s seim
5 RS FRAET) UN Manual of Tests and Criteria | W% 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 X% T.2 Test | See Appendix 2 Passed
T.2
A E T aftmiEimp @il LA
3 PR3 FRAETM) UN Manual of Tests and Criteria | W% 3 % /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 X% T.3 Test | See Appendix 3 Passed
T.3
BAE TR RyiE @i sei
4 iy FRUETIEY UN Manual of Tests and Criteria | W.Ff% 4 fayee /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k3% T.4 Test | See Appendix 4 Passed
T.4
Sk BAE TR Ryis @i sei
5 Ex?er:; WAETMY UN Manual of Tests and Criteria | W% 5 ey /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 k36 T.5 Test | See Appendix 5 Passed
T5
A E T aftmizimp @il LA
6 E7a FRAETM) UN Manual of Tests and Criteria | WLfH% 6 & /
Crush ST/SG/AC.10/11/Rev.6, 38.3 iR T.6 Test | See Appendix 6 Passed
T.6
BAE G Ryisimm @ sei
7 TR FRUETHEY UN Manual of Tests and Criteria | W% 7 ey /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 {4 T.7 Test | See Appendix 7 Passed
T.7
BAE T ek s @it seiim
8 il da:N FRAETM) UN Manual of Tests and Criteria | WLfi4% 8 ey /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 i3 T.8 Test | See Appendix 8 Passed
T.8
DI 555 2% A

Test environment

condition

IREE IR R
Ambient temperature:

20°C - 25°C;  FREGRAE:
20°C - 25°C, Ambient humidity: 45% - 75%

45% - 75%

GEYITT A NIRRT AR A R 7]
Shenzhen ZRLK Testing Technology Co., Ltd.

FIT, 12
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45 No.: ZKS180800113

M x 1
Appendix 1
75 1 MAAT H 447K i P AR
No. Name of Test Iltems Altitude simulation
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬁﬂé%EEE it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi(V) mz (9) Va (V)

HGEA TR

BO1# 1 OYC Fully Charged 6.586 4.18 6.586 4.17 0.00 99.7 (0]
HIRGEA TR

BO2# L &Y Fully Charsed 6.619 4.18 6.618 4.18 0.02 99.9 (o)
HIREETH

BO3# 1 oY Fully Charged 6.457 4.17 6.457 4.17 0.00 99.9 (0]
HIRGEA TR

BO4# L CYC Fully Charged 6.593 4.18 6.593 4.18 0.00 99.9 (o)
HIREETH

BO5# 1 ove Fully Charged 6.491 4.18 6.491 4.18 0.00 99.9 (0]
HIRGEA T

BO6# L CYC Fully Charged 6.432 4.17 6.432 4.17 0.00 99.9 (o)
HIRGEETH

BO7# 1 ove Fully Charged 6.553 4.18 6.553 4.17 0.00 99.8 (0]
HIRGEA TR

BO8# L CYC Fully Charged 6.623 4.18 6.623 4.18 0.00 99.9 (o)
HIREETH

BO9# 1 Cve Fully Charged 6.584 4.17 6.582 4.17 0.03 99.9 (0]

B10# FGER T 6.549 418 6.549 418 0.00 99.8 o)

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GEYITT A NIRRT AR A R 7] Hav, L1270
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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45 No.: ZKS180800113

M x 2
Appendix 2
75 5 MR H 44 7% 1R
No. Name of Test Iltems Thermal test
R TT Before WG After =
. . . . I | | s
FERhS | BRSO %ii‘ljﬂ% jlfﬁﬁ(%v RS 5
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE a?;o )OSS esl (L;Z) Test result
my (9) Vi(V) mz (9) Va (V)
ERCE S
BO1# 1 OYC Fully Charged 6.586 4.17 6.583 4.14 0.05 99.3 O
HIRGEA TR
BO2# L EYC Fully Cnarged 6.618 4.18 6.615 4.15 0.05 99.3 (o)
HIXGEERH
BO3# 1 ovC Fully Charged 6.457 4.17 6.454 4.15 0.05 99.5 (@]
HIRGEA TR
BO4# L CYC Fully Charged 6.593 4.18 6.589 4.14 0.06 99.1 (o)
HIXGEERH
BO5# 1 ove Fully Charged 6.491 4.18 6.488 4.15 0.05 99.2 0
HIRGEA T
BO6# L CYC Fully Charged 6.432 4.17 6.427 4.14 0.08 99.3 (o)
HIXGEERH
BO7# L CvC ity charged 6.553 4.17 6.548 4.14 0.08 99.3 0
HIRGEA TR
BO8# L EYC Fuly Cnarged 6.623 4.18 6.619 4.14 0.06 99.0 (o)
HIXGEERH
BO9# 1 Cve Fully Charged 6.582 4.17 6.578 4.14 0.06 99.3 0
B10# HGEE T 6.549 4.18 6.545 415 0.06 99.4 0

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GEYITT A NIRRT AR A R 7] H50L, L1270
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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iy * 3
Appendix 3
75 3 MR H 44 7% PR3N
No. Name of Test Iltems Vibration
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬁﬂé%EEE it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/zz; OCV| Test result
my (9) Vi (V) m2 (9) Va (V)
HGEA TR
BO1# 1 OYC Fully Charged 6.583 4.14 6.583 4.14 0.00 100.0 (0]
HIRGEA TR
BO2# L &Y Fully Charsed 6.615 4.15 6.614 4.15 0.02 100.0 (o)
HIREETH
BO3# 1 Cve Fully Charged 6.454 4.15 6.454 4.15 0.00 100.0 (0]
HIRGEA TR
BO4# L CYC Fully Charged 6.589 4.14 6.589 4.14 0.00 100.0 (o)
HIREETH
BO5# 1 ove Fully Charged 6.488 4.15 6.486 4.15 0.03 100.0 (0]
HIRGEA T
BO6# L CYC Fully Charged 6.427 4.14 6.427 4.14 0.00 100.0 (o)
HIRGEETH
BO7# 1 ove Fully Charged 6.548 4.14 6.548 4.14 0.00 100.0 (0]
HIRGEA TR
BO8# L CYC Fully Charged 6.619 4.14 6.618 4.14 0.02 100.0 (o)
HIREETH
BO9# 1 Cve Fully Charged 6.578 4.14 6.578 4.14 0.00 100.0 (0]
HIRsEA T
B10# L CYC Fully Charged 6.545 4.15 6.545 4.15 0.00 100.0 (0]
LR H

d L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GEYITT A NIRRT AR A R 7] Heul, L1270
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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M x 4
Appendix 4
K5 . WAL F 4 B et
No. Name of Test Iltems Shock
R TT Before WG After =
FESh g5 FEIRZS o B AR ﬂ::ﬁﬂé%EEE it 2 B
Sample No. | Sample status FL IR FFEEHUE RN FFEEHUE Ma?;ol)oss Remd(t;/ez; OCV| Test result
my (9) Vi (V) m2 (9) Va (V)

ERCE S

BO1# 1 OYC Fully Charged 6.583 4.14 6.583 4.14 0.00 100.0 (0]
e St

BO2# L EYC Fully Cnarged 6.614 4.15 6.613 4.15 0.02 100.0 0
HIXGEERH

BO3# L CvC ity harged 6.454 4.15 6.454 4.15 0.00 100.0 0
HIRGEATE

BO4# L EYC Fuly Cnarged 6.589 4.14 6.589 4.14 0.00 100.0 0
HIXGEERH

BO5# L CvC ity harged 6.486 4.15 6.486 4.15 0.00 100.0 0
e St

BO6# L EYC Fuly Cnarged 6.427 4.14 6.426 4.14 0.02 100.0 0
HIXGEERH

BO7# L CvC ity charged 6.548 4.14 6.548 4.14 0.00 100.0 (o)
HIRGEATE

BO8# L EYC Fully Cnarged 6.618 4.14 6.618 4.14 0.00 100.0 0
HIXGEERH

BO9# L CvC ity harged 6.578 4.14 6.578 4.14 0.00 100.0 (o)

B10# HGEE T 6.545 4.15 6.545 415 0.00 100.0 0

1 CYC Fully Charged

IR H

A L-MER; V-HER; DA R, FLlRek; O-iltER. HFR. oA . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GEYITT A NIRRT AR A R 7] BT L1200
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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45 No.: ZKS180800113

% 5

Appendix 5
FPs 5 T H 44 FR AN % o

No. Name of Test ltems External short circuit
BO1# et 57.3 0 /
BO2# L ﬁfﬁlﬁﬁi . 57.2 o] /
BO3# et 57.4 0 /
BO4# . ;E;‘é’ﬁlyécﬁfi ) 57.3 o) /
BO5# Rt 57.3 0 /
BO6# L ;E;‘é’ﬁlyécﬁi § 57.4 o] /
BO7# et 57.3 0 /
BO8# L ;E;‘é’ﬁlyécﬁi § 57.2 o] /
BO9# et 57.1 0 /
B10# ARGy 57.4 o) /
DS
E: D-fiffh; R-BEZ,; F-igk;  O-Tofffl. L. ol k.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GRYNT ARG 5 AR A BR 2 7]

Shenzhen ZRLK Testing Technology Co., Ltd.

#eul, 127
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45 No.: ZKS180800113

Mt & 6
Appendix 6
5 6 MR H 44 7R 5
No. Name of Test Items Crush
. v an FF: it 2 117 ¢ vy ek P2 S s
PG PR Mas. External Temporature PR wIE
Sample No. Sample status (C) Test result Remark
TR 50% 7% &
Co1# 1 CYC 50% coapeiy 24.2 o /
IR 50% %5 &
CO2# 1 cvc\so% Coapa%ty 243 0 /
TR 50% 7% &
CO3# 1 CYC 50% Coapity 243 O /
B IR 50%%5 &
Co4# 1 cvc\so% gapjty 244 o /
B K 50% %5 &
CO5# 1 cvc\so% coapaiy 24.2 O /
NS
baE D-filfh; F-#2K;  O-Tofiffk. Joie K.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
PRI AN BRI 52 A A PR 2 7] FOUl, 127

Shenzhen ZRLK Testing Technology Co., Ltd. Page of




/A T4

45 No.: ZKS180800113

M ox 7
Appendix 7
FPs T H 44 FR i RER
No. Name of Test Items Overcharge
FE g~ FEGRAS MAE, R #HIE
Sample No. Sample status Test result Remark
[ER/SREALEN
B1l# 1CYC FjuDIIy Charged O /
HRGEERE
Blz# 1 CYC\FjuEI‘Iy Charged O /
[ER/SRE LN
813# 1CYC FjuDIIy Charged O /
HRGEAERH
Bla# 1 CYC\FuIIy Charged O /
50 e H
815# 50 CYC Fjlily Charged O /
50 RFEA T
816# 50 CYC I;ully Charged O /
50 e H
817# 50 CYC Fjlily Charged O /
50 {RFEA TR
818# 50 CYC I;ully Charged O /
DN
vEEs D-fftfh;  F-igk; O-Tofffk. Tk k.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

SRYITT R AR T HE AT B4 7

Shenzhen ZRLK Testing Technology Co., Ltd.

#1008, k12 1571
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45 No.: ZKS180800113

W % 8
Appendix 8

e 8 MR H 44 FR SR 1T L
No. Name of Test ltems Forced discharge

FE S B RS VR le:

Sample No. Sample status Test result Remark
cori i 0 :
cos i o :
c1o4  Bweme o :
c124  Bweme o :
c1as  Bweme o :
Cl7# 50 gscﬁp\ﬁﬁfﬁ]?iged © /
C19% o © /
C21# s Esﬁﬁﬁffﬁfged © :
cas Rl o :
cas Rl o :

o DR FlEk; O-TEfRA. KiK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GEYITT A NIRRT AR A R 7] 110y, k12 0T
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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B a R A
Sample photo

- JHCY 5062527M

*kkkkhkkk The end k*kkkkkkk

GRYNT ARG 5 AR A BR 2 7] #1201, 120
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